
 
 
 
 
 

 

Test Performed by: Dr. S. Asad Ali Gillani 
Engr Shahzad Khurram Khan,       
CRE Osmani & Compny.AIIC,Fsd.(Const Of Sewer & W/Supply Networks at Main 
Arterial Chiniot Sahianwala)    

Client Reference No. CRE/AIIC-06/Lab/1021                Dated: 16-04-2025 
SOM Lab Ref: CED/SOM/1083 (Page – 2/2)        Dated: 18-04-2025 
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Arshad Hussain, RE   Test Performed By: Dr. /Engr. Asad Ali Gillani 

Asian Consulting Engrs JV RHC.(Rain Water Drainage Facilities in Vehari City)(Pkg No.4) 
              

Client Reference: AsCE-RHC/PMDFC/PKG-04/RE/152 
SOM Lab 
Ref: 1080 (Page-1/1) 

Dated: 14-03-2025     Dated: 18-04-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar (Prime Supreme) 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.577 8 0.982 0.79 0.757 21.38 35.58 59680 62280 99320 103650 1.20 8.0 15.0   

2 2.581 8 0.982 0.79 0.758 18.20 29.89 50800 52940 83440 86960 1.20 8.0 15.0   

3 1.443 6 0.735 0.44 0.424 10.40 16.77 52120 54090 84050 87220 1.50 8.0 18.8   

4 1.419 6 0.729 0.44 0.417 11.18 18.73 56050 59150 93860 99040 1.10 8.0 13.8   

5 1.025 5 0.619 0.31 0.301 7.56 11.74 53810 55420 83550 86040 1.20 8.0 15.0   

6 0.991 5 0.609 0.31 0.291 7.24 11.49 51490 54860 81730 87070 0.90 8.0 11.3   

7 0.662 4 0.498 0.20 0.195 5.52 8.58 60930 62490 94650 97080 0.90 8.0 11.3   

8 0.660 4 0.497 0.20 0.194 5.56 8.56 61270 63160 94420 97340 1.10 8.0 13.8   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Twelve Samples 
Received and Tested 

# 5 Sample bend through 180 degrees Satisfactorily without any crack 

# 4 Sample bend through 180 degrees Satisfactorily without any crack 

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 

 

 

 

 

 

 

 

 



                

Azam Nafees   Test Performed By: Dr. /Engr. Asad Ali Gillani 

CPM Etihad Town Premier Enclave Raiwind Road Lahore. 
              

Client Reference: ETPE/2025/025 
SOM Lab 
Ref: 1081 (Page-1/1) 

Dated: 17-04-2025     Dated: 18-04-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar      
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.635 8 0.993 0.79 0.774 22.29 36.67 62240 63530 102360 104480 1.50 8.0 18.8   

2 2.621 8 0.990 0.79 0.770 22.91 38.04 63950 65610 106210 108960 1.30 8.0 16.3   

3 1.546 6 0.760 0.44 0.454 14.39 21.46 72150 69920 107560 104240 1.40 8.0 17.5   

4 1.467 6 0.741 0.44 0.431 13.07 20.46 65510 66870 102550 104690 1.20 8.0 15.0   

5 0.579 4 0.465 0.20 0.170 5.12 7.36 56430 66390 81160 95480 0.90 8.0 11.3   

6 0.584 4 0.468 0.20 0.172 5.10 8.07 56210 65360 89030 103520 1.00 8.0 12.5   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Nine Samples 
Received and Tested 

# 4 Sample bend through 180 degrees Satisfactorily without any crack 

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 

 

 

 

 

 

 

 

 



                

Rana Ghulam Murtaza   Test Performed By: Dr. /Engr. Asad Ali Gillani 

CM De Orion.(Construction of De-Orion Mall Project, Multan) 
              

Client Reference: DOM-2025-005 
SOM Lab 
Ref: 1082 (Page-1/1) 

Dated: 17-04-2025     Dated: 18-04-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar      
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.552 8 0.977 0.79 0.750 22.65 32.77 63240 66610 91490 96370 1.50 8.0 18.8   

2 2.548 8 0.977 0.79 0.749 22.65 32.77 63240 66700 91490 96500 1.70 8.0 21.3   

3 1.487 6 0.746 0.44 0.437 14.63 19.69 73320 73830 98720 99390 1.40 8.0 17.5   

4 1.462 6 0.740 0.44 0.430 14.02 19.24 70260 71890 96420 98660 1.50 8.0 18.8   

5 0.594 4 0.472 0.20 0.175 5.56 7.59 61270 70020 83750 95710 1.40 8.0 17.5   

6 0.597 4 0.472 0.20 0.175 5.56 7.59 61270 70020 83750 95710 1.40 8.0 17.5   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Nine Samples 
Received and Tested 

# 4 Sample bend through 180 degrees Satisfactorily without any crack 

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 

 

 

 

 

 

 

 

 



                

Engr Shahzad Khurram Khan   Test Performed By: Dr. /Engr. Asad Ali Gillani 

CRE Osmani & Compny.AIIC,Fsd.(Const Of Sewer & W/Supply Networks at Main Arterial Chiniot) 
              

Client Reference: CRE/AIIC-06/Lab/1201 
SOM Lab 
Ref: 1083 (Page-1/2) 

Dated: 16-04-2024     Dated: 18-04-2024  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar (Mughal Steel)  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 0.647 4 0.492 0.20 0.190 6.44 8.43 71040 74780 92960 97860 1.10 8.0 13.8 * 

2 0.652 4 0.494 0.20 0.192 6.39 8.46 70480 73420 93300 97190 1.20 8.0 15.0   

3 0.652 4 0.494 0.20 0.192 6.27 8.46 69130 72010 93300 97190 1.10 8.0 13.8   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 4 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
    

Only Four Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 

 

 

 

 

 

 

 

 



                

Muhammad Rashid   Test Performed By: Dr. /Engr. Irfan Ul Hassan 

PM ZSK Asociates Lahore.(Swiss Mall MM Alam Road Gulberg III Lahore) 
              

Client Reference: Nil 
SOM Lab 
Ref: 1084 (Page-1/1) 

Dated: 16-04-2025     Dated: 18-04-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar      
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.711 8 1.007 0.79 0.797 26.10 33.69 72850 72210 94050 93230 1.40 8.0 17.5   

2 2.734 8 1.011 0.79 0.803 25.08 33.69 70010 68880 94050 92530 1.30 8.0 16.3   

3 1.470 6 0.742 0.44 0.432 13.56 18.55 67960 69220 92990 94720 1.20 8.0 15.0   

4 1.472 6 0.743 0.44 0.433 13.66 18.65 68470 69580 93510 95020 1.30 8.0 16.3   

5 0.658 4 0.496 0.20 0.193 6.22 8.74 68570 71060 96340 99830 1.20 8.0 15.0   

6 0.666 4 0.500 0.20 0.196 6.32 8.77 69700 71120 96670 98650 0.90 8.0 11.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Nine Samples 
Received and Tested 

# 4 Sample bend through 180 degrees Satisfactorily without any crack 

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 

 

 

 

 

 

 

 

 



                

Engr M Salman Saqib   Test Performed By: Dr. /Engr. Irfan Ul Hassan 

RE ARY Laguna DHA Gujranwala.(Const Of Sales Office Phase-1,ARY Laguna DHA Gujranwala) 
              

Client Reference: ARY(Gujr)/SO/Eng/RE/008/25 
SOM Lab 
Ref: 1085 (Page-1/1) 

Dated: 16-04-2025     Dated: 18-04-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar (Mughal Steel)  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.543 8 0.975 0.79 0.747 24.77 32.72 69160 73140 91350 96610 1.60 8.0 20.0   

2 2.573 8 0.981 0.79 0.756 25.18 33.03 70290 73450 92210 96350 1.60 8.0 20.0   

3 1.497 6 0.748 0.44 0.440 14.88 19.54 74600 74600 97950 97950 1.50 8.0 18.8   

4 1.491 6 0.747 0.44 0.438 14.37 19.27 72050 72380 96570 97010 1.50 8.0 18.8   

5 0.654 4 0.494 0.20 0.192 6.22 7.90 68570 71430 87120 90750 1.30 8.0 16.3   

6 0.652 4 0.494 0.20 0.192 6.01 7.80 66320 69090 85990 89580 1.40 8.0 17.5   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Nine Samples 
Received and Tested 

# 4 Sample bend through 180 degrees Satisfactorily without any crack 

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 

 

 

 

 

 

 

 

 



                

Muhammad Ibrar, PM   Test Performed By: Dr. /Engr. Irfan Ul Hassan 

Innovative ® Construction Company Lahore.(Project: Shoring Works at Kingdom area,RUDA Lahore) 
              

Client Reference: ICI/Ruda/0418/02 
SOM Lab 
Ref: 1086(Page-1/1) 

Dated: 18-04-2025     Dated: 18-04-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615   
Gauge Length: 8 inch  Sample Type: Deformed Bar      
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.626 8 0.991 0.79 0.772 24.77 33.25 69160 70770 92830 95000 1.50 8.0 18.8   

2 2.610 8 0.988 0.79 0.767 25.35 33.28 70780 72900 92920 95700 1.60 8.0 20.0   

3 0.661 4 0.497 0.20 0.194 6.93 9.02 76440 78800 99480 102560 1.10 8.0 13.8   

4 0.668 4 0.500 0.20 0.196 6.47 8.51 71380 72840 93860 95780 1.00 8.0 12.5   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 4 Sample bend through 180 degrees Satisfactorily without any crack 

Only Six Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 


